Produote. 3 TUVRheinland®

Priifbericht-Nr.: 50055846 002 Auftrags-Nr_: 164069063 Seite 1 von 31
Test report No.: Order No.: Page 1 of 31
Kunden-Referenz-Nr.: N/A Auftragsdatum: 14.07.2016

Client reference No.: Order date.:

Auftraggeber: ContextMedia LLC

Client: 330 N. Wabash Ave STE 2500, Chicago, lllinois United States.

Priifgegenstand: 13.3” Tablet

Test item:

Bezeichnung / Typ-Nr.: P-TAB-104-ELC-XX (XX equals to 00, 01, 02, 03...99)'
Identification / Type No.: (ContextMedia Health)

Auftrags-Inhalt: FCC and IC approval

Order content:

Priifgrundlage: CFR47 FCC Part 15: Subpart C Section 15.247
Test specification: CFR47 FCC Part 15: Subpart C Section 15.207

CFR47 FCC Part 15: Subpart C Section 15.209
RSS-247 Issue 1 May 2015
RSS-Gen Issue 4 November 2014

Wareneingangsdatum: 21.07.2016
Date of receipt;
Priifmuster-Nr.: A000399543-002
Test sample No.:
Priifzeitraum: 27.07.2016 - 31.08.2016
Testing period: Please refer to photo d t
Ort der Priifung: Accurate Technology Co., Ltd. SEE0 GHOLS SOCUMENIS
Place of testing:
Priiflaboratorium: TUV Rheinland (Shenzhen)
Testing laboratory: Co,, Ltd.
Priifergebnis*: Pass
Test result*:
gepriift von / tested by: kontrolliert von / reviewed by:
18.09.2016 Andy Yan / ProjeciManager 18.09.2016 O ian / Technical Certifier
Datum Name/Stellung Unterschrift Datum Name/Steliung / Unterschrift
Date Name/Position Signature Date Name/Position Signature
Sonstiges / Other:

FCC ID: 2Ai6X-PTABELC

IC: 21722-PTABELC HVIN: P-TAB-104-ELC-01, P-TAB-104-EL C-02, P-TAB-104-ELC-03

All the ldentification no. are identical in the hardware and electronic aspects with each other.

All the HVIN no. are identical in the hardware and electronic aspects with each other, the difference is only color apperance.

Zustand des Priifgegenstandes bei Anlieferung: Priifmuster vollstdndig und unbeschédigt
Condition of the test item at delivery: Test item complete and undamaged:
*Legende: 1 =sehrgut 2=gut 3 = befriedigend 4 = gusreichend 5 = mangelhalt
P(ass) = entspricht 0.g. Priifgrundiage(n) F(ail} = entspricht nicht o.g. Priifgrundlage(n) N/A = nicht anwendbar  N/T = nicht getestet
Legend: 1 = very good 2 =good 3 = satisfactory 4 = sufficient 5 = poor
P(ass) = passed a.m. test specifications(s) F(ail) = failed a.m. test specifications(s) N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelie nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
Vo4 duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (Shenzhen) Co., Ltd., East of F/1, F/2 - F/4, Building 1, Cybio Technology Building, No. 6 Langshan No. 2 Road, North
Hi-tech Industry Park, Nanshan District, Shenzhen, P.R. China
hitp:/fwww.tuv.com




A TUVRheinland®

Produkte

Products

Prifbericht - Nr.: 50055846 002 Seite 2 von 31
Test Report No. Page 2 of 31

Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

51.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 CONDUCTED POWER SPECTRAL DENSITY
RESULT: Pass

5.1.4 6DB BANDWIDTH
RESULT: Pass

51.5 99% BANDWIDTH
RESULT: Pass

5.1.6 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH
RESULT: Pass

5.1.7 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.8 20DB BANDWIDTH
RESULT: Pass

5.1.9 CARRIER FREQUENCY SEPARATION
RESULT: Pass

5.1.10 NUMBER OF HOPPING FREQUENCY
RESULT: Pass

5.1.11 TIME OF OCCUPANCY
RESULT: Pass

5112 CONDUCTED EMISSION ON AC MAINS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix B: Test Results of Bluetooth 4.1 (Dual mode) of Conducted Testing
Appendix C: Test Results of Bluetooth 4.1 (Dual mode) of AC Conducted and Radiated Emission

2 Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Material Port Keyuan Rd., Science & Industry Park, Nanshan Shenzhen,
518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A-2

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Accurate Technology Co., Ltd.
Radio Spectrum Test
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Analyzer R&S ESPI3 100396/003 09.01.2017
Spurious Emission
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Analyzer R&S FSV40 101495 09.01.2017
Test Receiver R&S ESCS30 100307 09.01.2017
Bilog Antenna Schwarzbeck VULB9163 9163-323 14.01.2017
Loop Antenna Schwarzbeck FMZB1516 1516131 14.01.2017
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 14.01.2017
Horn Antenna Schwarzbeck BBHA9170 9170-359 14.01.2017
RE SHtcnng Complance RSU-M2 38322 09.01.2017
Pre-Amplifier R&S 0858_1011835 3791 09.01.2017
50 Coaxial Switch Anritsu Corp MP59B 6200506474 09.01.2017
RF Coaxial Cable SUHNER N-3m No.8 09.01.2017
RF Coaxial Cable RESENBERGER N-3.5m No.9 09.01.2017
RF Coaxial Cable SUHNER N-6m No.10 09.01.2017
RF Coaxial Cable RESENBERGER N-12m No.11 09.01.2017
50_ Coaxial Switch Anritsu Corp MP59B 6200283933 09.01.2017
Conducted Emission on AC Mains
Equipment Manufacturer Model No. Serial No. Cal. Until
Test Receiver R&S ESCS30 100307 09.01.2017
L.I.S.N. R&S NLSK8126 8126431 09.01.2017
50Q Coaxial Switch Anritsu MP59B 6200283933 09.01.2017
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

Item Extended Uncertainty
Conducted Emission +3.0dB

Radiated Emission (9kHz-30MHz) Field strength (dBuV/m) U=3.08dB, k=2, 0=95%
Radiated Emission (30-1000MHz) Field strength (dBuV/m) U=4.42dB, k=2, 0=95%
Radiated Emission (above 1000MHz) | Field strength (dBuV/m) U=4.06dB, k=2, 0=95%
Occupied Channel Bandwidth 5.0 %

RF Output Power, Conducted +1.5dB

Power Spectral Density, Conducted +3.0dB

Unwanted Emission, Conducted +3.0dB

Duty Cycle 5.0 %

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix B & C of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file
for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co., Ltd. Test facility located at F1, Bldg. A, Changyuan New Material Port
Keyuan Rd., Science & Industry Park, Nanshan Shenzhen, 518057, P.R. China is listed on the US
Federal Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a 13.3” Tablet which supports Bluetooth (dual mode) and Wi-Fi 802.11 a/b/g/n/ac wireless
technology. This report is only for Bluetooth function of DTS and DSS. Other functions with different
technologies are reported in the related reports.

According to the declaration of the applicant, the electrical circuit design, PCB layout and components
used are identical for all models, only the model No. and appearance are different.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

Technical Specification Value

Kind of Equipment 13.3” Tablet

Type Designation P-TAB-104-ELC-XX (XX equals to 00, 01, 02, 03...99)
Trade Mark ContextMedia Health

FCCID 2AI6X-PTABELC

IC 21722-PTABELC

HVIN P-TAB-104-ELC-01, P-TAB-104-ELC-02, P-TAB-104-ELC-03
Operating Frequency 2402 - 2480 MHz

Operating Temperature Range 0°C~+40°C

Operating Voltage DC 5.0 V from AC/DC Adapter

Testing Voltage DC 5.0 V from AC/DC Adapter with input 120V/60Hz
AC/DC Adapter Model: NBS18C050250VU

Input: AC 100-240V~50/60Hz, 0.6A
Output: DC 5.0V~2500mA

Type of Modulation GFSK, m/4DQPSK, 8DPSK

Channel Number BDR & EDR mode:79 channels; Low Energy mode:40 channels
Channel Separation BDR & EDR mode:1MHz; Low Energy mode:2MHz
Wireless Technology Bluetooth 4.0 (Dual mode)

Antenna Type Integral Antenna

Max. Antenna Gain 2.00 dBi
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Table 3: RF Channel and Frequency of Bluetooth

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)

00 2402.00 20 2422.00 40 2442.00 60 2462.00
01 2403.00 21 2423.00 41 2443.00 61 2463.00
02 2404.00 22 2424.00 42 2444.00 62 2464.00
03 2405.00 23 2425.00 43 2445.00 63 2465.00
04 2406.00 24 2426.00 44 2446.00 64 2466.00
05 2407.00 25 2427.00 45 2447.00 65 2467.00
06 2408.00 26 2428.00 46 2448.00 66 2468.00
07 2409.00 27 2429.00 47 2449.00 67 2469.00
08 2410.00 28 2430.00 48 2450.00 68 2470.00
09 2411.00 29 2431.00 49 2451.00 69 2471.00
10 2412.00 30 2432.00 50 2452.00 70 2472.00
11 2413.00 31 2433.00 51 2453.00 71 2473.00
12 2414.00 32 2434.00 52 2454.00 72 2474.00
13 2415.00 33 2435.00 53 2455.00 73 2475.00
14 2416.00 34 2436.00 54 2456.00 74 2476.00
15 2417.00 35 2437.00 55 2457.00 75 2477.00
16 2418.00 36 2438.00 56 2458.00 76 2478.00
17 2419.00 37 2439.00 57 2459.00 77 2479.00
18 2420.00 38 2440.00 58 2460.00 78 2480.00
19 2421.00 39 2441.00 59 2461.00 - --

Table 4. RF Channel and Frequency of Bluetooth Low Energy

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MH2z) Channel (MHz) Channel (MHz)
00 2402.00 10 2422.00 20 2442.00 30 2462.00
01 2404.00 11 2424.00 21 2444.00 31 2464.00
02 2406.00 12 2426.00 22 2446.00 32 2466.00
03 2408.00 13 2428.00 23 2448.00 33 2468.00
04 2410.00 14 2430.00 24 2450.00 34 2470.00
05 2412.00 15 2432.00 25 2452.00 35 2472.00
06 2414.00 16 2434.00 26 2454.00 36 2474.00
07 2416.00 17 2436.00 27 2456.00 37 2476.00
08 2418.00 18 2438.00 28 2458.00 38 2478.00
09 2420.00 19 2440.00 29 2460.00 39 2480.00
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Table 5: Frequency Hopping Information

Technical Specification Description

Hereby we declare that the frequency range of this device is:
2402-2480MHz. This is according the Bluetooth Core
Hopping Range Specification V2.1 + EDR for devices which will be operated in
the USA. This was checked during the Bluetooth Qualification
tests (Test Case: TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,

The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the other
one is the slave. The master determines the hopping sequence.
The slave follows this sequence. Both devices shift between
RX and TX time slot according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the beginning of
the connection. The master adapts its hopping frequency and
Receiver input bandwidth its TX/RX timing according to the p_acket type of the connection.

Also the slave of the connection will use these settings.
Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the master of
the connection will be followed in any case.

That means a repeated packet will not be send on the same
frequency, it is send on the next frequency of the hopping
sequence.
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3.3 Independent Operation Modes

The basic operation modes are:
A. On
1. Bluetooth transmitting mode (BDR & EDR mode)
a) Low Channel
b) Middle Channel
¢) High Channel
2. Bluetooth transmitting mode (Low Energy mode)
a) Low Channel
b) Middle Channel
¢) High Channel
B. On, Transmitting on Hopping channel
C. On, Bluetooth connecting mode

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - FCCI/IC Label and Location Info
- Block Diagram - Photo Document
- Schematics - User Manual

- Technical Description
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

Table 6: List of Accessories and Auxiliary Equipment

Description Manufacturer Model SIN Rating
Input: 100-240V~,
Adapter Mass Power NBSlSCL? 50250V N/A 50/60Hz, 0.6A
Output: DC 5.0V, 2.5A
Notebook PC Lenovo ThinkPad X240 N/A N/A
Printer HP HP laserjet 1015 CNFG030424 N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand
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Testreceive — I

|
Ground plane
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Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen Clause 8.3

According to the manufacturer declared, the EUT has an integral antenna, the directional gain of
antenna is 2.0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the provision.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(b)(1)&(3)
RSS-247 Clause 5.4(2)&(4)
Basic standard : ANSI C63.10: 2013
Limits : FHSS < 0.125 Watts, DSSS < 1.0 Watts
Kind of test site . Shielded Room
Test Setup
Date of testing : 27.07.2016 ~ 29.07.2016
Input voltage . DC 5.0V from AC/DC Adapter with input 120V/60Hz
Operation mode AL A2
Test channel . Low/ Middle / High
Ambient temperature : 25°C
Relative humidity : 56 %
Atmospheric pressure : 101 kPa

Table 7: Test Result of Maximum Peak Conducted Output Power

Channel Measured Peak Output Power o
Test Mode Frequency Limit
(MH2) (dBm) (W) (W)
2402 5.07 0.00321
BDR 2441 8.25 0.00668 <0.125
2480 6.17 0.00414
2402 3.64 0.00231
EDR 2441 7.29 0.00536 <0.125
2480 4.99 0.00316
2402 -1.35 0.00073
Low Energy 2440 2.30 0.00170 <1.0
2480 1.54 0.00143
Maximum Measured Value 8.25 0.00668 /

Note: The cable loss 2.0 dB is taken into account in results.

This testing was carried out on all operation modes, but only the worst case was presented in this report.

For the measurement records, refer to the appendix B.
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5.1.3 Conducted Power Spectral Density

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(e)
RSS-247 Clause 5.2(2)
ANSI C63.10: 2013

8 dBm/3kHz

Shielded Room

27.07.2016

Pass

DC 5.0V from AC/DC Adapter with input 120V/60Hz

A2

Low / Middle / High
25°C

56 %

101 kPa

Table 8: Test Result of Power Spectral Density, Low Energy

Test Mode Test Channel Power Spectrum Limit
(MHz) Density(dBm/3kHz) (dBm/3kHz)
2402 -15.63
Low Ener 2440 -
aqy 11.97 <8.0
2480 -12.66
Maximum Measured Value -11.97

Note: The cable loss 2.0 dB is taken into account in results.

This testing was carried out on all operation modes, but only the worst case was presented in this report.

For the measurement records, refer to the appendix B.
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5.1.4 6dB Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(a)(2)
RSS-247 Clause 5.2(1)

Basic standard : ANSI C63.10: 2013

Limits : More than 500 KHz

Kind of test site . Shielded Room

Test Setup

Date of testing : 27.07.2016

Input voltage . DC 5.0V from AC/DC Adapter with input 120V/60Hz

Operation mode A2

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

Table 9: Test Result of 6dB Bandwidth, Low Energy

Test Channel . Limit
Test Mode (MH2) -6dB Bandwidth (kHz) (kHz)
2402 738.10
Low Energy 2440 738.10
> 500
2480 738.10
Minimum Measured Value 738.10

For the measurement records, refer to the appendix B.
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5.1.5 99% Bandwidth

RESULT:

Test Specification
Test standard
Basic standard
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Table 10: Test Result of 99% Bandwidth

Pass

RSS-Gen Clause 6.6
ANSI C63.10: 2013
Shielded Room

27.07.2016 ~ 29.07.2016

DC 5.0 V from AC/DC Adapter with input 120V/60Hz
Al A2

Low / Middle / High

25°C

56 %

101 kPa

Test Mode Chann%IvlFl_:s)quency 99% I?ang)width I(_kIITZI;
2402 994.2
BDR 2441 998.6 /
2480 998.6
2402 1228.7
EDR 2441 1228.7 /
2480 1228.7
2402 1081.0
Low Energy 2440 1085.4 /
2480 1085.4
Maximum Measured Value 1228.7 /

For the measurement records, refer to the appendix B.
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5.1.6 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(d)
RSS-247 Clause 5.5
Basic standard : ANSI C63.10: 2013
Limits : 20dB (below that in the 100kHz bandwidth within the band

that contains the highest level of the desired power);

Kind of test site :  Shielded Room

Test Setup

Date of testing ;. 27.07.2016 ~ 29.07.2016

Input voltage . DC 5.0V from AC/DC Adapter with input 120V/60Hz
Operation mode Al A2

Test channel :  Low/ Middle / High

Ambient temperature : 25°C

Relative humidity . 56 %

Atmospheric pressure . 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to following test
plot, and compliance is achieved as well.

For the measurement records, refer to the appendix B.
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5.1.7 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Table 4 & Table 5

Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing : 09.08.2016 ~ 31.08.2016

Input voltage . DC 5.0V from AC/DC Adapter with input 120V/60Hz

Operation mode o AL A2

Test channel :  Low/ Middle / High

Ambient temperature : 23°C

Relative humidity T 48 %

Atmospheric pressure . 101 kPa

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the attitude that
maximizes the emissions. After that the EUT was manually handled to find the orientation that has the
maximum emission, which is the orientation shown in the test set-up photos.

Pre-test the EUT in continuous transmitting with different data packet. Compliance test in continuous
transmitting mode with BDR mode (DH5) as the worst case was found.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For the measurement records, refer to the appendix C.
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5.1.8 20dB Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(a)(1)
RSS-247 Clause 5.1(1)

Basic standard : ANSI C63.10: 2013

Kind of test site :  Shielded Room

Test Setup

Date of testing : 29.07.2016

Input voltage : DC 5.0V from AC/DC Adapter with input 120V/60Hz

Operation mode Al

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

Table 11: Test Result of 20dB Bandwidth

Channel 20dB 2/3 of 20dB Limit
Test Mode Frequency Bandwidth Bandwidth (MH2)
(MHz) (kHz) (kHz)
2402 1037.7 691.8
BDR 2441 1037.6 691.7
2480 1037.6 691.7 Within the
2402 1328.5 885.7 Frequency band
EDR 2441 1328.5 885.7 2400~-2483.5MHz
2480 1328.5 885.7
Maximum Measured Value 1328.5 885.7

For the measurement records, refer to the appendix B.
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5.1.9 Carrier Frequency Separation

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(a)(1)
RSS-247 Clause 5.1(2)
Basic standard : ANSI C63.10: 2013
Limits . 2 25kHz or 2/3 of 20dB bandwidth, whichever is greater
Kind of test site . Shielded Room
Test Setup
Date of testing : 29.07.2016
Input voltage . DC 5.0V from AC/DC Adapter with input 120V/60Hz
Operation mode . B
Test channel . Low/ Middle / High
Ambient temperature : 25°C
Relative humidity : 56 %
Atmospheric pressure : 101 kPa

Table 12: Test Result of Carrier Frequency Separation

Channel Measured
Channel Limit
Channel Frequency . Result
Separation (kHz)
(MHz) (KH2)
Low Channel 2402
1002.9 Pass
Adjacency Channel 2403
Middle Channel 2441
. 1002.9 > 25kHz or 2{3 cr)]f 20dB Pass
Adjacency Channel 2442 bandwidt
High Channel 2480
- 1002.9 Pass
Adjacency Channel 2479

Note:
The limit is maximum 2/3 of the 20 dB bandwidth: 885.7 KHz.

For the measurement records, refer to the appendix B.
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5.1.10 Number of Hopping Frequency

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC part 15.247(a)(1)(iii)
RSS-247 Clause 5.1(4)

ANSI C63.10: 2013

> 15 non-overlapping channels
Shielded Room

29.07.2016

DC 5.0V from AC/DC Adapter with input 120V/60Hz
B

25°C

56 %

101 kPa

Table 13: Test Result of Number of Hopping Frequency

Frequency Range HEEEUTEE QCuhaannt:qtglof LeRRA Limit Result
2402 to 2480 MHz 79 >15 Pass

For the measurement records, refer to the appendix B.
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5.1.11 Time of Occupancy

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC part 15.247(a)(1)(iii)
RSS-247 Clause 5.1(4)
ANSI C63.10: 2013
<0.4s

Shielded Room

29.07.2016

DC 5.0V from AC/DC Adapter with input 120V/60Hz
B

Low / Middle / High

25°C

56 %

101 kPa




A TUVRheinland®

Produkte

Products

Prifbericht - Nr.: 50055846 002 Seite 25 von 31
Test Report No. Page 25 of 31

Table 14: Test Result of Time of Occupancy

Test Mode | Test Channel | Data Packet Puls&\év)idth Dvl\\//lgﬁstiunzi(zs) Li(git
DH1 0.442 0.141
2402 DH3 1.703 0.272
DH5 2.986 0.319
DH1 0.442 0.141
BDR mode 2441 DH3 1.688 0.270
DHS5 2.964 0.316
DH1 0.442 0.141
2480 DH3 1.688 0.270
DHS5 2.964 0.316
3DH1 0.442 0.141 <0.4s
2402 3DH3 1.703 0.272
3DH5 2.986 0.319
3DH1 0.442 0.141
EDR mode 2441 3DH3 1.703 0.272
3DH5 2.986 0.319
3DH1 0.442 0.141
2480 3DH3 1.688 0.270
3DH5 2.986 0.319
Maximum Measured Value 2.986 0.319

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 x 79 (channel) = 31.6 seconds

This testing was carried out on all operation modes, but only the worst case was presented in this report.

For the measurement records, refer to the appendix B.
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5.1.12 Conducted Emission on AC Mains

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.207(a)
RSS-Gen Clause 8.8
ANSI C63.10: 2013
0.15 — 30MHz

FCC Part 15.207(a)
RSS-Gen Table 3
Shielded Room

28.08.2016

Pass

DC 5.0V from AC/DC Adapter with input 120V/60Hz

C

Not connected
25°C

56 %

101 kPa

For the measurement records, refer to the appendix C.
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6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test Specification
Test standard . CFRA47 FCC Part 2.1093
RSS-102 Issue 5 March 2015

Measurement Record:
For the measurement records, refer to the sar report with report no.: 50055846 005




A TUVRheinland®

Produkte

Products

Prifbericht - Nr.: 50055846 002 Seite 28 von 31
Test Report No. Page 28 of 31

7 Photographs of the Test Set-Up

Photograph 1: Set-up for Radiated Spurious Emission (9kHz ~ 30MHz)
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Photograph 3: Set-up for Radiated Spurious Emission (1GHz ~ 18GHz)

Photograph 4: Set-up for Radiated Spurious Emission above 18GHz
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Photograph 5: Set-up for Conducted Emission on AC Mains
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Appendix B.1: Test Plots of Maximum Peak Conducted Output Power

BDR Mode, DH1
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Low Energy Mode

Spectrum
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Appendix B.2: Test Plots of Conducted Power Spectral Density

Low Energy Mode
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Appendix B.3: Test Plots of 6dB Bandwidth
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Appendix B.4: Test Plots of 99% Bandwidth
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EDR Mode, 3DH1
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Appendix B.5: Test Plots of 20dB Bandwidth
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EDR Mode, 3DH1
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Appendix B.6: Test Plots of Conducted Spurious Emissions Measured in 100 kHz
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Att 40 dB SWT ims @ VBW 300 kHz Mode Auto Sweep
@ LPk Max
M4[1] -48.06 dBm|
2.370330 GHz
10 dBm M1[1] 4.44 dBrn
2.402300 GWZ
0 dBm

-10 dem A
i

\

l

-20 dBm /
-30 dBm J
-40 dBm 3
M Mz ﬂ
TS R oA W A VA LY. Mo sty i Ay A e A Tt bt Y E TSV
-60 dBm
-70 dBm
Start 2.31 GHz 691 pts Stop 2.404 GHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |

M1 1 2.4023 GHz 4.44 dBm

M2 1 2.39 GHz -50.22 dBm

M3 1 2,38625 GHz -47.43 dBm

M 1 2.37033 GHz -48.06 dBm

Il

Date: 29.JUL.2016 20:30:05

EDR Mode, Band Edge

Spectrum I 7

Ref Level 22.00 dém  Offset 2.00 dB & RBW 100 kHz

Att 40 dB SWT 1ms @ VYBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M3[1] -48.47 dBm|
2.363300 GHz|
10 dBm M1[1] 0.50 dBm|

2.402110 (N'-lz

0 dBm ﬂ
-10 dBm
-20 dBém
-30dem
-40 dBm
M4 3 )r”
M2
et o b ot T A . 4 PRI Rescpit L A
-0 dBm
-70dem
Start 2.31 GHz 691 pts Stop 2.404 GHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
1 1 2.40211 GHz 0.50 dBm
M2 1 2.39 GHz -50.05 dBm
M3 1 2.3653 GHz -48.47 dBm
4 1 2.35237 GHz -48.14 dBm

Il

Date: 29.JUL.2016 20:26:51
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Spectrum Im:l

Ref Level 22.00 dBm  Offset 2.00 dB & RBW 100 kHz

Att 40dB  SWT E6.9 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
Ma[1] -48.66 dBm)|
2.4916740 GHz|
10 dBm " Mi[1] 2.34 dBm

2.4800850 GHz|

Ddamf’v‘\\

\ M2 M3 M4
- X, Y . 1.
=i b=y oWy T f R w A
-60 dBm
=70 dBm
Start 2.478 GHz 691 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
1 1 2.480085 GHz 2.34 dBm
M2 1 2.4835 GHz -E0.57 dBm
M3 1 2.486166 GHz -50.15 dBm
4 1 2.491574 GHz -48.66 dBm

i

Date: 29.JUL.2016 2

=3
N
@
o
3

Low Energy Mode, Band Edge

Spectrum In%u
Ref Level 12.00 dém  Offset 2.00 dB & RBW 100 kHz
Att 30dB SWT 1ms @ VYBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -56.44 dBm|
2.313333 %2
0dem M1[1] -2.18d
2.402160 GHz|
-10 dBm [ \
-20 dBm J ‘
-30 dem [ 1
-40 dBm { ]
-5 HBm
f gem e o J
WMMW%W L b i Lo LA Ao T o
g f
=70 dBm
-80 dBm
Start 2.31 GHz 691 pts Stop 2.404 GHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
1 1 2.40216 GHz -2.18 dBm
M2 1 2.39 GHz -59.66 dBm
M3 1 2.33442 GHz -57.61 dBm
4 1 2.313333 GHz -E6.44 dBm

Il

Date: 27.JUL.2016 16:16:34
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Spectrum IE%J

Ref Level 12.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30dE SWT 550 ps @ VBW 300 kHz  Mode auto FFT
@ 1Pk Max
M4[1] -58.82 dBm
M1 2.4929800 GHz
0 dBm—pk M1[1] 1.10 dBm
J 2.4799580 GHz|
-10 de

50 dbm e -
=70 dBm
-50 dBm
Start 2.478 GHz 691 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
1 1 2.479958 GHz 1.10 dBm
M2 1 2.4835 GHz -59.25 dBm
M3 1 2.434065 GHz -59.31 dBm
4 1 2.49298 GHz -£8.82 dBm
J1 QERERRRED e

Date: 27.JUL.2016 16:18:48

Appendix B.7: Test Plots of Carrier Frequency Separation

Hopping Mode

Spectrum |n§1

Ref Level 22.00 dBm  Offset 2.00 dB & RBW 100 kHz
Att 40 dB SWT 19 ps & YBW 300 kHz  Mode auta FFT
@ 1Pk Max

D3[1] 0.13 dp|
1.00290 MHz,

10 dBm 5 ot M1[1] 5.36 dBm
vy /_19303419{20 GHz

odem P

-1 1

-20 dBm

-30dBm

-40 dBm

-50 dBm

-60 dBm

-70dBm

CF 2.403 GHz 691 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value Y-value |__Function
M1 1 2.4030912 GHz 5.36 dBm
D2 M1 1 -1.0029 MHz -0.17 dB
D3| M1 1 1.0029 MHz 0.13 dB

il | WNRRRNAED W

Function Result

Date: 29.JUL.2016 20:02:02
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Spectrum

&

Ref Level 22.00 dBm
Att 40 dB

Offset 2.00 dB & RBW 100 kHz
SWT 19 ps @ VBW 300 kHz  Mode Auto FFT

@ 1Pk Max

10 dBm -

D3[1]
M1

_/-\,,—5{1]

0.07 dB
1.00290 MHz

03 .57 dBm
244109550 GHz|

0 dBm /ﬂ
_\_/—/_

-10 dBm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dim

-70 dBm

CF 2.441 GHz

691 pts

Span 3.0 MHz

Marker
Type | Ref | Trc |

X-value | Y¥-value | Function

Function Result

M1 1
Dz M1 1
D3| M1 1

2.4410955 GHz 8.57 dBm
-1.0029 MHz -0.02 de
1.0029 MHz 0.07 dB

i

Date: 29.JUL.2016 20:

Spectrum

(=

Ref Level 22.00 dBm
Att 40 dB

Offset 2.00 dB & RBW 100 kHz
SWT 19 ps @ VBW 300 kHz  Mode Auto FFT

@ 1Pk Max

10 dBm o

D3[1]

0dem //_/B

b1 M1[1]

o

-0.01 dB|
1.00290 MHz
ps  6.58dBm|

M?QU'BG\BEI GHz

= Bm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.479 GHz

691 pts

Span 3.0 MHz

Marker
Type | Ref | Trc |

X-value | Y¥-value | Function

Function Result

M1 1
Dz| M1 1
D3| M1 1

2.4790868 GHz 5.56 dBm
-1.0029 MHz 0.02 dB
1.0029 MHz -0.01 dB

i

Date: 29.JUL.2016 20:

02:58
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Appendix B.8: Test Plots of Number of Hopping Frequency
Hopping Mode

Spectrum | n%:(

Ref Level 22.00 dem Offset 2.00 dB @ RBW 100 kHz

Att 40 dB  SWT 1.1ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Max

M2[1] 6.64 dBm|
2.480070 GHz
M1[1] 5.15 dBm|

T
T

P I M

—

-60 dBm
-70 dBm
GF 2.441 GHz 691 pts Span 90.0 MHz
—
) T

Date: 29.JUL.2016 19:59:13

Appendix B.9: Test Plots of Time of Occupancy

BDR Mode, DH1

Spectrum I':%[

Ref Level 22.00 dBm Offset 2.00 dB @ RBW 1 MHz

Att 40 dB @ SWT 5 ms @ YBW 3 MHz
SGL

@ 1AP Clrw

D2[1] 3.01dB
442.03 ps,

Mi[i] -48.12 dBm|

10 d&m 1.37681 ms

0 dpm

-10|dBm

-20|dBm

-30|dBm

-] dBrn

dBrm—

dem—

dBrn—

CF 2.402 GHz 691 pts

i 0

Date: 29.JUL.2016 20:58:23

500.0 ps/
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Spectrum IE%:
Ref Level 22.00 dBm Offset 2.00 dB @ RBW 1 MHz
Att 40 dB @ SWT 5Ems & VBW 3 MHz
SGL
@ 1AF Clrw
D2[1] -0.55 dB|
442.03 ps
M1[1] -45.05 dBm|
10 dBm e prmpremeey 1,40275 ms
0 dBm|
-10 dgm
-20 dfrm
=30 dfm

CF 2.441 GHz

691 pts

500.0 ps/

Il

Date: 29.JUL.2016 20:57:38

Spectrum | u%:(
Ref Level 22.00 d&m Offset 2.00 d& & RBW 1 MHz
Att 40 dB @ SWT Sms @ VBW 3 MHz
SGL
@ LAP Clrw
D2[1] -0.21 dBb|
442.03 ps
M1[1] -47.04 dBm|
10 dBm 1.84058 ms|
0 dBém
-10 dBm
-20 dBm
-30 dBm
-40 dBm
i
CF 2.48 GHz 691 pts 500.0 ps/

Date: 29.JUL.2016 20:57:00
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BDR Mode, DH3

Spectrum

(=

Ref Level 22.00 dBm Offset 2.00 d& @ RBW 1 MHz

Att 40 dB @ SWT 10 ms & YBW 3 MHz
SGL

@ 14P Clrw

D2[1]

10 dBm Mi[1]

-0.49 dB
1.7029 ms|
-43.57 dBm|
2.5580 ms|

dem

10 dBm

20 dBm

30 dBm

40 dBm “

50 dBm—

60 dBm—

=70 dBm—

CF 2.402 GHz 691 pts

1.0 ms/

Il

Date: 29.JUL.2016 20:54:36

Spectrum

(=]

Ref Level 22.00 dBm Offset 2,00 d&é @ RBW 1 MHz

Att 40 dB @ SWT 10 ms & YBW 3 MHz
SGL

@ 14P Clrw

D2[1]

10 dBm M1l

-1.20 dB|
1.6884 ms|
-44.13 dBm)|

271474 ms|

-2p dBm

-3 dem

40 dBm

0 dBm

0 dem

0 dBm

CF 2.441 GHz 691 pts

1.0 ms/

Il )

Date: 29.JUL.2016 20:55:26
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BDR Mode, DH5

Spectrum |

=)

Ref Level 22.00 dem

SGL

Att 40 dB & SWT

Offset 2.00 d& @ RBW 1 MHz
10 ms & ¥YBW 3 MHz

@ 14P Clrw

10 dBm

D2[1]

M1[1]

0 dem

0.58 dB|
1.6884 ms
-43.75 dBm)|
3.2391 ms|

-10 dBm

-20 dBm

-30 dBm|

-40 dBr

CF 2.48 GHz

691 pts

1.0 ms/

Il

Date: 29.JUL.2016 20:56:05

Spectrum

(=

Ref Level 22.00 dBm

SGL

Att 40 dB @ SWT

Offset 2.00 d& @ RBW 1 MHz
15 ms & YBW 3 MHz

@ 14P Clrw

10 dBm

D2[1]

m1[1]

-1.55 dB|
2.9855 ms|
-40.79 dBm)|
3.9928 ms|

ofdem

-10 dBm

-40 dem

-30 dBm

-40 dBm

0 dem

4

0 dem

0 dem

CF 2.402 GHz

691 pts

1.5 ms/

Il

Date: 29.JUL.2016 20:53:26
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Spectrum % I':%:

Ref Level 22.00 dBm Offset 2.00 d& @ RBW 1 MHz
Att 40 dB @ SWT 15 ms & YBW 3 MHz
SGL

@ 14P Clrw

D2[1] -0.38 dB
2.9638 ms|
mMi[1] -42.69 dBm)|

44710

10 dBm

0 dBn

-10 dBm

-20 dpm

-30 dpm

40 dam —

CF 2.441 GHz 691 pts 1.5 ms/

Il v

Date: 29.JUL.2016 20:52:51

Spectrum IE%:

Ref Level 22.00 dBm Offset 2.00 d& @ RBW 1 MHz
Att 40 dB @ SWT 15 ms & YBW 3 MHz
SGL

@ 14P Clrw

D211 “0.81dB
2.9638 ms

Mi[i] -43.25 dBm|

10 d&m 4.1667 ms

0 dem

-1q dem

-20 dBm

-3Q deém

-40 dBm f

dem

dem

derm

CF 2.48 GHz 601 pts 1.5 ms/

i ]

Date: 29.JUL.2016 20:51:46
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EDR Mode, 3DH1

Spectrum %

&

Ref Level 22.00 dBm Offset 2.00 d& & RBW 1 MHz

Att 40dB ® SWT Sms @ YBW 3 MHz
SGL
@ 1AP Clrw
D2[1] -0.95 dB
442.03 ps|
mi[1] -44.25 dBm)
10 d8m 1.76087 ms
- m m
-10 dém T 1 T i
20 dBm
30 dBm
40 dBm {t
q
I* N
CF 2.402 GHz 691 pts 500.0 ps/

i

)

Date: 29.JUL.2016

20:46:18

Spectrum IE%:
Ref Level 22.00 dBm Offset 2.00 d& & RBW 1 MHz
Att 40 dB @ SWT S ms @ YBW 3 MHz
Sl
@14P Clrw
D2[1] -2.30 dB
442.03 ps|
M1[1] -42.25 dBm
10 dem 1.70290 ms
0dem
-10 dem
-20 dem
-30 dem
-40 dBm
Il

CF 2.441 GHz

691 pts

i

)

Date: 29.JUL.2016

20:45:29
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Spectrum IE%:[

Ref Level 22.00 dBm Offset 2.00 d& & RBW 1 MHz

Att 40 dB @ SWT Sms @ YBW 3 MHz
SGL

@ 14P Clrw

D2[1] 2.04 dB)

442.03 ps|
M1[1] -45.90 dBm)
1o dem 1.42754 ms

ode

-20 dem

B —

dBm—j

f l| “‘ ‘|’
CF 2.48 GHz

Il v

Date: 29.JUL.2016 20:46:58

500.0 ps/

EDR Mode, 3DH3

Spectrum ¥ IE%:[
Ref Level 22.00 dBm Offset 2.00 d& @ RBW 1 MHz
Att 40 dB @ SWT 10 ms & YBW 3 MHz
Sl
@14P Clrw
D2[1] -3.22 dB
1.7029 ms|
M1[1] -43.10 dBm
10 dem 2.6014 ms
11
1 i 1
0 dBm
40 dBm
S0 dBm—j
60 dem—
70 dBm
CF 2.402 GHz 691 pts 1.0 ms/
Il v

Date: 29.JUL.2016 20:48:58
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Spectrum IE%:[
Ref Level 22.00 dBm Offset 2.00 d& @ RBW 1 MHz
Att 40 dB @ SWT 10 ms @ YBW 3 MHz
SGL
@ 14P Clrw
D2[1] 1.72 dB
1.7029 ms|
M1[1] -45.20 dBm
10 dBm 31232 ms
0 dBr—
-10 den)
=20 dBm
-30 ded
-40 dBm

CF 2.441 GHz

691 pts 1.0 ms/
Jl ) v
Date: 29.JUL.2016 20:48:19
Spectrum IE%:[
Ref Level 22.00 dBm Offset 2.00 d& @ RBW 1 MHz
Att 40 dB @ SWT 10 ms & YBW 3 MHz
SGL
@ 14P Clrw
D2[1] -0.66 dB|
1.6884 ms|
Mi[1] -43.22 dBm)|
10 c2m 2.8333 ms
od
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dBm 4 G
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EDR Mode, 3DH5

Ref Level 22,00 dBm

Spectrum

(=]

Offset 2.00 d& @ RBW 1 MHz

Att 40 dB @ SWT 15 ms @ YBW 3 MHz
SGL
@ LAP Clrw
D2[1] 2.02 dB|
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M1[1] -44.,17 dBm
1o dem 3.9928 ms|
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0 dBm
0 dem
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i v
Date: 29.JUL.2016 20:49:47
Spectrum % l':%:[
Ref Level 22,00 dBm Offset 2.00 d& @ RBW 1 MHz
Att 40 dB @ SWT 15 ms @ YBW 3 MHz
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Spectrum IE%:
Ref Level 22.00 dBm Offset 2.00 d& @ RBW 1 MHz
Att 40 dB @ SWT 15 ms & YBW 3 MHz
SGL
@14P Clrw
D2[1] -0.74 dB
2.9855 ms|
M1[1] -44.44 dBm
10 dBm
m 3.8406 ms
2 tl il e IR
30 dem
40 dBm
S0 dBm
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70 dBm
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Jl v
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Appendix C

Test Results of Bluetooth 4.1 (Dual mode) of Conducted and
Radiated Emission Testing
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Note: The measurements with active loop antenna were greater than 20dB below the limit, so Radiated
Spurious Emissions (9kHz — 30MHz) tests were applied on BDR mode only.

Appendix C.1: Test Plots of Radiated Spurious Emission

BDR mode, 9KHz - 30MHz

ACCURATE TECHNOLOGY CO.,LTD
FOC Class B 3m Radiated

EOT: ContextMedia Health M/H:P-TAE-104-ELC-01
Manufacturer: ContextMedia LLC

Operating Condition: TE Z402ZMHz

Tes=st Site: 2% Chamber

Operator: FEL

Test Jpecification: AL 120v/E60Hs

Comment : X

Start of Test: 2016—-8-21

SCAN TABLE: "LFRE Fin"
Short Description: 3UB STD VIERMZ

1.70

Start Stop Step Detector Meas. IE Tran=ducer
requency EFreguency Width Time Bandw.
8.0 kHs 150.0 kfz 100.0 Hs QuasiPeak 1.0 = 200 Hz 1516M
150.0 EHz 230.0 MH= 5.0 kis QuasiPeak 1.0 = 5 kHe 1516
Lewe [dBpAMm]
13
1m T re—
50 [
- SEEE
40
.}
u_l_[......______ [
- N o o [ T TTITTT [ T —
Sk Ik 30k &k G0k 100k 200k 300k SO0k 7OOE 1M 2 3 A B A0 30
Frequency [Hz
MES C-0831-81_pre
—LIM  LRAFE-1
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ACCTRATE TECHNOLOGY CO. ,LTD
FCOC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Jite:

Operator:

Test Jpecification:
Comment :

tart of Test:

ContextMedia
ContextMedia

Health M/H:P-TAE-104-ELC-01
LLC

TE 240ZMH=
2% Chamber
FEI

BC 120V/60HD
¥

2016-8-231

SCAN TABLE: "LFRE Fin"
Short Description: SUB 3TID VITERMZ 1.70
Start Jeop 3tep Detector Meas. IE Tran=ducer
Frequency Frequency Width Time Bandw.
8.0 kHs 150.0 kfz 100.0 Hs QuasiPeak 1.0 = 200 Hz 1516M
150.0 kKHs 30.0 MHs 5.0 Kkis QuasiPeak 1.0 = 5 kH= 1516
Ll [dE@AIM]
13
1m T r——
50 [
- T T
0
e
| I I
o a ST [ .
- Y IO [ [ TTTTTM [ T
Sk Ik 30k 4k S0k 100k 200k 300k SOOk 7OOE 1M1 3 I AN B A0
Frequency [Ha
MES C-0831-82 pre
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ACCTRATE TECHNOLOGY CO. ,LTD
FCOC Class B 3m Radiated

EOT: ContextMedia Health M/H:P-TAE-104-ELC-01
Manufacturer: ContextMedia LLC

Operating Condition: TE 2402MHz

Tes=st Site: 2% Chamber

Operator: FEL

Test Jpecification: AC 120V E60Hs

Comment : Z

Start of Test: 2016—-8-21

SCAN TABLE: "LFRE Fin"

Short Description: SUB 3TID VITERMZ 1.70

Start Jeop 3tep Detector Meas. IE Tran=ducer
Frequency Frequency Width Time Bandw.
8.0 kHs 150.0 kfz 100.0 Hs QuasiPeak 1.0 = 200 Hz 1516M
150.0 kKHs 30.0 MHs 5.0 Kkis QuasiPeak 1.0 = 5 kH= 1516
Ll [dE@AIM]
13
1m T r——
50 [
- SEEE
0
e
| I i i
o — PN S
- T [ [ [ TTTTTM [ T 1
Sk Ik 30k 4k S0k 100k 200k 300k SOOk 7OOE 1M1 3 I AN B A0 304
Frequency [Hz)
MES C-0831-83 pre
—LIM  LRAFE-1
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BDR mode, 30MHz - 1GHz

8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503260

Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job No.:  PHY #2809 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 1200M/G0Hz
Testitem: Radiation Test Date: 18/08528¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth
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400 500 G P00 10000 Mz

Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 3628844 3891 -B.58 3033 48.00 |-15.67| QP
2 306.2412| 48.72 -T.87 4175 45.00 | 4.25| QP
3 TH3.3858| 3513 -1.12 340 48.00 |-11.88) QP

Page: 1 ciweww. ate-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2210 Polarization:  Vertical
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Test item:  Radiation Test Date: 18/08/28¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature: PEI
Mode:  TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Maote:  Bluetooth
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Freq. Reading Facior Result Limit [Margin Height | Degree |
Ne. {MHz {@Buvim) | (@8) | (dBuvim) | (aBuvim) | @B} | T | fom) | (oegy | FETE
1 143.8203 268.04 -16.23 18.81 4350 |-23.88 QP
2 308.2412| 4914 -T 87 4117 48.00 -4 83 QP
3 TH3.3058 2347 -1.12 32.35 48.00 |-13.85 QP

Page: 1 ciweww. ate-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo  PHY #2211 Polarization:  Vertical
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Test item:  Radiation Test Date: 18/08/28¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature: PEI
Mode:  TX 2441MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Maote:  Bluetooth

A [LIFeE]
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10,000 40 S0 00 T 1] 400 0 b ?IEI[I 10000 Milz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 144.3348| 3538 -16.23 18.16 4350 |-24.34| QP
2 306.2412| 4817 -T.87 4120 43.00 | 4.80| QP
3 TH3.3868| 3237 -1.12 31.25 48.00 |-14.75| QP

Page: 1 ciweww. ate-lab.com
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Site: 2# Chamber

Tel:+88-0755-26503200
Fax:+&8-0755-26503306

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China

TUVRheinland®

Job Mo.:  PHY #2812 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Testitem: Radiation Test Date: 168/08528/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature: PEI
Maode: TX 2441MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth
AL B
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10,000 Ll a0 GO T OO0 1] 400 500 G AOD 10000 Milz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 148.8875) 3518 -16.20 1888 4350 |-24.51| QP
2 306.2412| 48.28 -T.87 4128 43.00 | 4.71 QP
3 TH3.3858| 3520 -1.12 3408 43.00 |[-11.82] QP
Page: 1 ciweww. ate-lab.com




Produkte
Products

Appendix C
50055846 002
Page 9 of 53

TUVRheinland®

ATC}

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+88-0755-26503200
Fax:+&8-0755-26503306

Job No.:  PHY #2813 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source:  AC 1200MG60H=z
Testitem: Radiation Test Date: 168/08528/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature: PEI
Maode: TX 2480MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth
AL B
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nn L = s N
10,000 Ll a0 o T oo 1] 400 SO0 GOD FO0 10000 Mz
Freq. Reading Facior Result Limit [Margin Detect R

No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB)

1 281.8845) 37.80 -10.78 27.m 43.00 |-18.88| QP
2 306.2412| 4844 -T.87 4147 45.00 | 4.53| QP
3 TH3.3858| 3584 -1.12 472 48.00 |-11.28| QP

Page: 1 ciweww. ate-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200

Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job No.:  PHY #2814 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Test item: Radiation Test Date: 18/08728/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Maote:  Bluetooth

A [LIFeE]

I S N N S RS, TR
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10,000 40 S0 00 T 1] 400 SO0 oD ?IEI[I 10000 Milz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 144.8418| 3582 -16.23 18.68 4350 |-23.81| QP
2 306.2412| 4844 -T.87 4147 45.00 | 4.53| QP
3 TH3.3858| 33.28 -1.12 32.18 43.00 |-13.84| QP

Page: 1 ciweww. ate-lab.com
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BDR mode, 1GHz - 18GHz

9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job No.: PHY #2573 Polarization:  Heorizontal
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Test item:  Radiation Test Date: 16/08/00¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth

ALTRTI SFEE
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| T ke e —
1000.000 2000 J00n SO00 GO TO0 0000 200D 10000.0 Ml 1z
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2402.000| 9278 -7.45 8531 ! r peak
2 16221.188| 10,10 40.13 5023 7400 |-23.77| peak
3 16221.188 252 40.13 4285 54.00 [-11.35| AVG

Page: 1 ciweww. ate-lab.com
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AT c B ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber

F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200
Science & Industry Park, Manshan Shenzhen P.R.China Fax:+86-0755-26503396

Job Moo PHY #2574 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 1200MG60H=z
Testitem: Radiation Test Date: 18/0808/

Temp.| CyHum.(%) 23 C/48% Time:

EUT: ContextMedia Health Engineer Signature: PEI
Maode: TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01

Manufacturer: ContextMedia LLC

Maote:  Bluetooth
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| == s ks A o d— .
1000.000 2000 J000 S0D0  GOO0 AeoeD (weCeD 00D 100000 Ml 1z

Freq. Reading Facior Result Limit [Margin Detectgr | HE/DM | Degres
No. {MHz {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.) R
1 2402.0000 93.20 -7.45 B5.TE ! r peak

2 15677.808| 10.04 40.08 50.12 7400 |-23.88| peak
3 15577.808 1.85 40.08 4203 54.00 |-11.97| AVG

Page: 1 ciweww. ate-lab.com
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TUVRheinland®

ATC}

ACCURATE TECHNOLOGY CO., LTD.

Site: 2# Chamber

F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo.:  PHY #2577 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Testitem: Radiation Test Date: 18/0808/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2441MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth
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an : et T :
I‘l el S
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| . ke e T .
1000.000 2000 J00n SO00 GO FOO0 el 200D 10000.0 Ml 1z
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2441.000| 9287 -7.35 B5.52 ! r peak
2 16315.231| 10,07 40.18 5026 7400 |-23.74| peak
3 16315.231 218 40.18 4237 54.00 [-11.83| AVG
Page: 1 ciweww. ate-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2578 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120W/60Hz
Testitem: Radiation Test Date: 16/08/00/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2441MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Maote:  Bluetooth

THHI aEiA i
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1000.000 - 1] J00n S000 G000 7000 D000 200D 10000.0 Ml 1z
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2441.000| 93.24 -7.35 8588 ! r peak
2 14860.120 851 41.22 4873 7400 |-24.27| peak
3 14860120 -0D.18 41.22 41.06 54.00 |-12.84| AVG

Page: 1 ciweww. ate-lab.com
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AT c B ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber

F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200
Science & Industry Park, Manshan Shenzhen P.R.China Fax:+86-0755-26503396

Job Moo PHY #2578 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 1200MG60H=z
Testitem: Radiation Test Date: 18/0808/

Temp.| CyHum.(%) 23 C/48% Time:

EUT: ContextMedia Health Engineer Signature: PEI
Maode: TX 2480MHz Distance: 3m

Model: P-TAB-104-ELC-01

Manufacturer: ContextMedia LLC

Maote:  Bluetooth
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| == s ks A o o .
1000.000 2000 J000 S0D0 GeD 0O (OueCeD 0D 100000 Ml 1z

Freq. Reading Facior Result Limit [Margin Detectgr | HE/DM | Degres
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.) R
1 2480.000| 2437 -7.37 87.00 ! r peak

2 15713.564 2.05 40.08 50.01 7400 |-23.90| peak
3 15713.564 2.25 40.08 4231 54.00 |-11.80) AVG

Page: 1 ciweww. ate-lab.com
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ATC}

ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber

F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2580 Polarization:  Heorizontal
Standard: FCC Class B 3M Radiated Power Source:  AC 120W/60Hz
Testitem: Radiation Test Date: 16/08/00/

Temp.[ CyYHum.(%)
EUT: ContextMedia

Maode: T¥ 2480MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

23 Cr48% Time:
Health Engineer Signature: PEI

Maote:  Bluetooth
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| == ks o b — .
1000000 ol 1) 00 S000  GOOD VOO0 (ke 000 100000 Ml 2
Freq. Reading Facior Result Limit [Margin Height | Degree |
Ne. {MHzZ {@Buvim) | (@8) | (dBuvim) | (aBuvim) | @B} | T | fom) | (oegy | FETE
1 2480.000| 93.68 -7.37 8831 ! r peak
2 15842 303 2.83 40.01 40.84 T4.00 |[-24.18) peak
3 15842 303 1.83 40.01 41.64 5400 (-12.38] AVG

Page: 1 ciweww. ate-lab.com
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BDR mode, 18GHz - 26.5GHz

o .
@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job No.:  PHY #2583 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Test item: Radiation Test Date: 18/08/08/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Naote:  Bluetooth
HIN aBuddin
it - j—
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10002000 0000 TOEL0 Ml Iz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. {MHz) {dBuVim) (dB) {dBuVim) | (dBuVim) | (dB) femy | {geg.)
1 26428.351| 33.30 16.85 50.25 74.00 |-23.75| peak
2 26428.351| 23.61 16.85 40.58 54.00 |-13.44| AVG

Page: 1 ciweww. ate-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2584 Polarization:  Heorizontal
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Test item:  Radiation Test Date: 18/08/00¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Maote:  Bluetooth

Hin [LIFeE]
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4an
an
T PP RPN R
T T PP NPRI R
ni
10000.000 000 TES00L0 M1 Iz
Freq. Reading Facior Result Limit [Margin Height | Degree |
Ne. {MHz) {@Buvim) | (@8) | (dBuvim) | (aBuvim) | @B} | T | fom) | (oegy | FETE
1 25822 112 3358 168.50 5008 7400 |-23.91| peak
2 25822 112 2373 168.50 40.23 5400 (1377 AVG
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TUVRheinland®

ATC}

ACCURATE TECHNOLOGY CO., LTD.

Site: 2# Chamber

F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job No.: PHY #2585 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Testitem: Radiation Test Date: 18/0808/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth
HIEN aBuddin
it - j—
T
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10002000 0000 TOEL0 Ml Iz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 20275488 3428 16.50 50.78 7400 |-23.24| peak
2 20275.488| 24.00 16.50 40.50 54.00 |-13.50| ANVG
Page: 1 ciweww. ate-lab.com
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o .
@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job No.:  PHY #2586 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Test item: Radiation Test Date: 168/08/08/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Maote:  Bluetooth
HIEN aBuddin
it - j—
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1 AU EPRRE
nn
10002000 0000 T0E0L0 Ml Iz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. {MHz) {dBuVim) (dB) {dBuVim) | (dBuVim) | (dB) femy | {geg.)
1 25062 307 33.38 17.28 5064 74.00 |-23.36| peak
2 25062307 23.11 17.28 40.37 54.00 |-13.83| AVG

Page: 1 ciweww. ate-lab.com




Appendix C A TUVRheinland®

Produkte 50055846 002
Products Page 21 of 53

9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2587 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120W/60Hz
Testitem: Radiation Test Date: 16/08/00/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2430MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Maote:  Bluetooth

Hin [LIFeE]

e
1

B Rmb e b T I P MRS Ly b ot FA o, e Lt PP = Mt b . b g posnin o i

z
an n
an
T T P
T T
ni
10000.000 000 TES00L0 M1 Iz
Freq. Reading Facior Result Limit [Margin Height | Degree |
Ne. {MHz) {@Buvim) | (@8) | (dBuvim) | (aBuvim) | @B} | T | fom) | (oegy | FETE
1 26316.150 33.00 17.02 5002 T4.00 |-23.98 peak
2 26316.150 23862 17.02 4064 5400 (-13.38] AVG
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@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380

Job No.: PHY #2588 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Test item: Radiation Test Date: 168/08/08/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Maote:  Bluetooth

HIEN aBuddin

it - j—
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60
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an

I B ot e o e o e e ot ot e e e e e e e e e e e o e -

1 SRR -

nn

10002000 0000 TORL0 Ml Iz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o

No. {MHz) {dBuVim) (dB) {dBuVim) | (dBuVim) | (dB) femy | {geg.)
1 26123.470| 3450 16.50 51.00 74.00 |-23.00( peak
2 26123.470| 2485 16.50 41.45 54.00 |-12.55) AVG
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Low Energy mode, 9KHz - 30MHz

ACCTRATE TECHNOLOGY CO. ,LTD
FCOC Class B 3m Radiated

EOT: ContextMedia Health M/H:P-TAE-104-ELC-01
Manufacturer: ContextMedia LLC

Operating Condition: TE Z402ZMHz

Tes=st Site: 2% Chamber

Operator: FEL

Test Jpecification: AL 120v/E60Hs

Comment : X

Start of Test: 2016-8-31

SCAN TABLE: "LFRE Fin"

Short Description: 3UB STID VIERMZ 1.70
Start Jeop 3tep Detector Meas. IE Tran=ducer
requency EFrequency Width Time= Bandw.
8.0 kHs 150.0 kfz 100.0 Hs QuasiPeak 1.0 = 200 Hz 1516M
150.0 kKHs 30.0 MHs 5.0 Kkis QuasiPeak 1.0 = 5 kH= 1516
Lewe [dBpAMm]
13
1m T re—
a0
&0 e —— |
<0
.}
5} da il | I e ol
-a:||_ N [ TTTITTI [ e i
Sk Ik 30k &k G0k 100k 200k 300k SO0k 7OOE 1M 2 3 A B A0 30
Frequency [Hz
MES C-0831-10 pre
—LIM LRFE-1
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ACCTRATE TECHNOLOGY CO. ,LTD
FCOC Class B 3m Radiated

EOT: ContextMedia Health M/H:P-TAE-104-ELC-01
Manufacturer: ContextMedia LLC

Operating Condition: TE 2402MHz

Tes=st Site: 2% Chamber

Operator: FEL

Test Jpecification: AC 120V E60Hs

Comment : T

Start of Test: 2016—-8-21

SCAN TABLE: "LFRE Fin"

Short Description: SUB 3TID VITERMZ 1.70
Start Jeop 3tep Detector Meas. IE Tran=ducer
Frequency Frequency Width Time Bandw.
8.0 kHs 150.0 kfz 100.0 Hs QuasiPeak 1.0 = 200 Hz 1516M
150.0 kKHs 30.0 MHs 5.0 Kkis QuasiPeak 1.0 = 5 kH= 1516
Ll [dE@AIM]
13
1m T r——
50 [
- T T
0
e
o o= B P S 1 i el I
= | [ TTTITTI | I I ]
Sk Ik 30k 4k S0k 100k 200k 300k SOOk 7OOE 1M1 3 I AN B A0 304
Frequency [Hz)
MES C-0831-11_pre
—LIM  LRAFE-1
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ACCTRATE TECHNOLOGY CO. ,LTD
FCOC Class B 3m Radiated

EOT: ContextMedia Health M/H:P-TAE-104-ELC-01
Manufacturer: ContextMedia LLC

Operating Condition: TE 2402MHz

Tes=st Site: 2% Chamber

Operator: FEL

Test Jpecification:
Comment :
tart of Test:

AC 120V/60Hs
4
2016—-8-21 S

SCAN TABLE: "LFRE Fin"
Short Description: SUB 3TID VITERMZ 1.70
Start Jeop 3tep Detector Meas. IE Tran=ducer
Frequency Frequency Width Time Bandw.
8.0 kHs 150.0 kfz 100.0 Hs QuasiPeak 1.0 = 200 Hz 1516M
150.0 kKHs 30.0 MHs 5.0 Kkis QuasiPeak 1.0 = 5 kH= 1516
Ll [dE@AIM]
13
1m T r——
50 [
- T T
0
ol
| | Tl Bl
o = -
.Illl [ 1T [ TTTITTI I —
Sk Ik 30k 4k S0k 100k 200k 300k SOOk 7OOE 1M1 3 I AN B A0 304
Frequency [Hz)
MES C-0831-12 pre
—LIM  LRAFE-1
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Low Energy mode, 30MHz - 1GHz

9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200

Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2817 Polarization:  Heorizontal
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Test item:  Radiation Test Date: 16/08/28/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2440MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0

A [LIFeE]

a1 —_

A

i

20

1

H H H H H _ H H
10,000 40 a0 GO T 1] 400 0 G ?IEI[I 10000 Milz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 36289844 4183 -B.58 3325 48.00 |-12.75 QP
2 306.2412| 4868 -T.87 4171 45.00 | 4.28| QP
3 TH3.3858| 3585 -1.12 3453 48.00 |[-11.47| QP
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ATC}

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+88-0755-26503200
Fax:+&8-0755-26503306

Job No.:  PHY #2818 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Testitem: Radiation Test Date: 168/08528/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2440MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth 4.0
RN I
: [ : : Bt |- —
G P ; ;
hu IS S
0 P
. | ﬁ’ i
gt : o :
i} Wity 0 I| : Iy
H i h
e et Tl
m .................,:.. ..: : : ............ E' ..........................
nn P i i i 5 5 5
L L = L L L L |. L
0,000 40 =] o 0w o 400 SO0 GO P00 10000 Milz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
Ne. {(MHZ {dBuVim) (dB) (dBuVim) | (dBuVim) | (dB) femy | {geg.)
1 3n6.2412| 48.18 787 4121 48.00 | 478 QP
2 520.8881| 3841 531 3310 48.00 |-12.80( QP
3 883 8587 3471 0.26 3487 48.00 |[-11.03] QP
Page: 1 ciweww. ate-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber

F1,Bldg,A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China

Tel:+88-0755-26503200
Fax:+&8-0755-26503306

Job Mo PHY #2818 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 1200MG60H=z
Testitem: Radiation Test Date: 168/08528/

Temp.| CyHum.(%) 23 C/48% Time:

EUT: ContextMedia Health Engineer Signature: PEI
Maode: TX 2480MHz Distance: 3m

Model: P-TAB-104-ELC-01

Manufacturer: ContextMedia LLC

Note:  Bluetooth 4.0
AL B
! it - j—
&0
ull
10
i i oL
: . |l
P ~ N A
2 TR Jaad
Co N e LT 5
l""‘ﬁ"."‘f"r E'r'q,r':hlll "ri "‘l} e L u‘r’Nh e E E
m boooooois O e U U U USUU [ A— '
1 L L L L |.
10,000 Ll a0 o0 0o 1] 400 SO0 GOD FO0 10000 Mz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 306.2412| 4841 -T.87 41.44 45.00 | 4.56| QP
2 585.1327| 3748 -4.02 3347 48.00 |-12.53| QP
3 818.8341| 36.83 -0.70 3613 45.00 | -8.87 | QP
Page: 1 ciweww. ate-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200

Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2820 Polarization:  Heorizontal
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Test item:  Radiation Test Date: 18/08/28¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2420MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0

AL B
H H Bk |- J—
G P
ul ;
10 [
: 4
S R i
- .
; P H| , fh-
o L F o o g
"I ; H L ;
p?ﬁ“”’&"""‘ﬂ.; A w ol i :
e .-_‘-Jw""“” .......................................... P Y
nn P i i
d—— . e A s e
0,000 L11] =] [ 1 B 1] o 400 S0 Gx A0 10000 Milz
Freq. Reading Facior Result Limit [Margin Height | Degree |
No. (MHz) | (@Buvim) | (@B) | (dBuvim) | (@Buvim)| (aB) | T | (om) | (oeg) | T
1 147.8214( 35.33 -16.18 18.14 43.50 |(-24.38| QP
2 386.2412( 48.19 -T.87 41.22 48.00 -4.78 QP
3 818.8341 34.13 070 33.43 48.00 (-12.57| QP
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200

Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2815 Polarization:  Vertical
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Test item:  Radiation Test Date: 18/08/28¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0

A [LIFeE]

a1 —_

A

F T S SR R

0 M‘-”ﬁ"‘h.' n!b i " 'I‘t I|' M
Mw"; Jul‘-’lm..hw H?J"'hﬁr .J‘H(ﬂ.{l ‘JI wﬁv‘h‘vﬂliﬁ"# LLmr-

S TTT S SR M RN R SRR SRR

nn P : : : :
h————————————— . A !
10,000 40 S0 OO0 Wr OO 1] 400 0 G ?I]l] 10000 Milz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 306.2412| 48.74 -T.87 4177 48.00 | 4.23| QP
2 520.8881| 36.98 -5.31 3168 48.00 |-14.32] QP
3 B03.8587| 3258 0.26 32.85 48.00 |[-13.15| QP

Page: 1 ciweww. ate-lab.com




Appendix C TUVRheinland®

Produkte 50055846 002
Products Page 31 of 53

9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2816 Polarization:  Heorizontal
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Test item:  Radiation Test Date: 18/08/28¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0

A [LIFeE]

a1 —_

A

i

20

1

10,000 Ll S0 00 0 M 1] 400 500 G ?I]l] 10000 Milz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 143.8283| 3512 -16.23 18.88 4350 |-24.861| QP
2 306.2412| 48.22 -T.87 4125 48.00 | 4.75| QP
3 B818.8341| 3742 -0.70 3872 45.00 | -8.28| QP

Page: 1 ciweww. ate-lab.com




Appendix C TUVRheinland®

Produkte 50055846 002
Products Page 32 of 53

Low Energy mode, 1GHz - 18GHz

9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2589 Polarization: Horizontal
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Testitem: Radiation Test Date: 16/08/0
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote: Bluetooth 4.0

THHT oA

L H—- e i N —
1000000 2000 J000 SO000 GO 7000 0000000 100000 k1 12
Freq. Reading Facior Result Limit [Margin Height | Degree
Deteactor Reemark

No. (MHz] {dBuVim) (dB) {dBuVim) | (dBuVim) | (dB) femy | {geg.)
1 2402.000) 103.73 -745 945.28 ! ! peak
2 4804.025| 48.37 -0.30 48.07 74.00 |-25.93| peak
3 4804.025| 40.83 -0.30 40.53 54.00 |-13.47| AVG
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2500 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120W/60Hz
Testitem: Radiation Test Date: 16/08/00/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0

T aEA i

T ey

1

|

N Lo,
l T PR =

g g tiintadeoiet

au R ;
nn ! o
| T ke e —
1000.000 2000 J00n SO00 GO TO0 0000 200D 10000.0 Ml 1z
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2402.000| 9563 -7.45 B8a8.18 ! r peak
2 4804.023| 47.88 -0.30 47.68 7400 |-268.32| peak
3 4804.023| 30.88 -0.30 38.56 54.00 |-14.44| AVG
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o .
& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Moo PHY #2583 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Testitem: Radiation Test Date: 18/0808/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2440MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth 4.0
ARTRTI SFIE
: : : fma s —
Tuu .............................;.. T ....E... ..E. L . L
! B ! !
i | i [ ER— ST S
m | |
n E E :
. | o
nn E E ii H el ot
a : PRASSES e
! =
d1 - e "'l"f':ﬁhﬁw“""ﬂ r e
(] e 41T :
R kot S A e, RS AR
nn ! !
. ke e T .
1000000 2000 00 SO00  Goeed VOO0 (aee 000 100000 Ml 2
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2440.000| 104.74 -7.38 B7.38 ! r peak
2 4880.027| 48.88 0.13 4812 7400 |-24.88| peak
3 4880.027| 41.07 0.13 4120 54.00 |-12.80| ANVG
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2504 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120W/60Hz
Testitem: Radiation Test Date: 16/08/00/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2440MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0

ARTRTI SFIE
! it [+ j—
T U ...........................:.............
pli}
1]
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N J H H . H H
A : i i i ..\_,.,..--.-v-x'n‘-"”‘"%"
: RISt i
M .....................J........ P S 4 “.*f'f‘:..“::f...........'.
a ! !
nn ! o
| — o S _
1000.000 - 1] J00n S000  GOOD Tedd 0000 200D 10000.0 Ml 1z
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2440.000| 95.88 -7.38 8862 ! r peak
2 4880.028| 48.58 0.13 4872 7400 |-27.28| peak
3 4880.028| 3848 0.13 38.81 54.00 |-15.38| AVG
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o .
& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job No.:  PHY #2585 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Testitem: Radiation Test Date: 18/0808/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2480MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth 4.0
ARTRTI SFIE
! ! i Bt [+ -
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m :
b
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an R )j_tff.‘ﬂ...... N
a1 [k e Ao E :
nn ! !
| T ke e —
1000000 2000 00 SO00  Goee) OO0 000079000 100000 Ml 2
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2480.000| 96.23 -7.37 88.86 ! r peak
2 4080.026| 48.25 0.52 4877 7400 |-25.23| peak
3 4080.026) 38.71 0.52 4023 54.00 |[-13.77| AVG
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= -

= ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg,A.Changyuan New Material Port Keyuan Rd, Tel+88-0755-26503200
Science & Industry Park, Manshan Shenzhen P.R.China Fax:+86-0755-26503396

Job Mo.: PHY #2506

Standard: FCC Class B 3M Radiated

Test item: Radiation Test

Temp.| CyHum.(%) 23 C/48%

EUT: ContextMedia Health
Maode: TX 2480MHz

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Polarization:  Horizontal
Power Source: AC 1200W1G0Hz
Date: 168/08/08/

Time:

Engineer Signature: PEI
Distance: 3m

Naote:  Bluetooth 4.0

T aEA i

| - e P —
1000.000 2000 J00n S000 G000 7000 D000 200D 10000.0 Ml 1z
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. {MHz {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2480.000| 102.03 -7.37 B4 86 ! r peak
2 4080.025| 47.58 0.52 48.08 7400 |-25.82| peak
3 4060.025) 38.71 0.52 4023 54.00 |[-13.77| AVG
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Low Energy mode, 18GHz - 26.5GHz

o _—
@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200
Science & Industry Park, Manshan Shenzhen P.R.China Fax:+86-0755-26503396
Job Mo PHY #2500 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Test item: Radiation Test Date: 16/08/08/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2402MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Naote: Bluetooth 4.0
HIIL aButddn
Bt |- —
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10002000 0000 TOEL0 Ml Iz
Freq. Reading Facior Result Limit [Margin Detecior | HEiOR | Degree
Ne. (MHz) {dBuVim) (dB) (dBuVim) | (dBuVim) | (dB) femy | {geg.)
1 28275488 3285 17.05 50.00 7400 |-24.00( peak
2 28275488 23.18 17.05 40.23 5400 |-13.77| AVG
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2600 Polarization:  Heorizontal
Standard: FCC Class B 2M Radiated Power Source:  AC 120V/B0Hz
Test item:  Radiation Test Date: 18/08/00¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0

Hin [LIFeE]
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a0 e Mt e, b ¥ e e T e b e U M A e e ML R e e B "\Mu.-\n.u'\h‘"'.l-\d.'\ni‘w"'“

r
4an w
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T T P
T T
ni
10000.000 000 TES00L0 M1 Iz
Freq. Reading Facior Result Limit [Margin Height | Degree |
No. (MHz) | (@Buvim) | (@B) | (dBuvim) | (@Buvim)| (aB) | T | (om) | (oeg) | T
1 25872351 3378 168.50 5026 T4.00 |-23.74| peak
2 25872351 23.85 168.50 4045 5400 ([-13.55] AVG
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@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200
Science & Industry Park, Manshan Shenzhen P.R.China Fax:+86-0755-26503396
Job Moo PHY #2601 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Testitem: Radiation Test Date: 18/0808/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2440MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth 4.0
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10002000 0000 TOEL0 Ml Iz
Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 20244.988| 3377 16.50 5027 7400 |-23.73| peak
2 20244.988| 23.85 16.50 40.35 54.00 |-13.85| AVG
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@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1 Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503200
Science & Industry Park, Manshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.:  PHY #2602 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Testitem: Radiation Test Date: 18/0808/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2440MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth 4.0
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Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz) {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 20244.988| 33.60 17.07 5067 7400 |-23.33| peak
2 20244.988| 23.05 17.07 4012 54.00 |-13.88| AVG
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2603 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120W/60Hz
Testitem: Radiation Test Date: 16/08/00/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2430MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0
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Freq. Reading Facior Result Limit [Margin Height | Degree |
Ne. {MHz) {@Buvim) | (@8) | (dBuvim) | (aBuvim) | @B} | T | fom) | (oegy | FETE
1 28163216 3373 17.12 50.85 7400 |-23.15| peak
2 28163216 23.08 17.12 4021 5400 (-13.78] AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job No.:  PHY #2604 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 1200W1G0Hz
Test item: Radiation Test Date: 168/08/08/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: P-TAB-104-ELC-D1
Manufacturer: ContextMedia LLC
Naote:  Bluetooth 4.0
Hin KA
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Freq. Reading Facior Result Limit [Margin Height | Degree |
Ne. {MHz) {dBuVim) | (dB) | (dBuVim) | (dBuvim) | (dB) DEectir | fem) | (oeg) | METEE
1 25882089 3372 16.50 50.22 T4.00 |-23.78| peak
2 25882089 2397 16.50 40.27 54.00 |[-13.73] AVG
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Appendix C.2: Test Plots of Band Edge (Radiated)

BDR mode, Low Channel

8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503260

Science & Industry Park, Manshan Shenzhen P.R.China Fax:+86-0755-26503396
Job Mo PHY #2575 Polarization: Vertical
Standard: FCC (Band Edge) Power Source: AC 120VI80H=z
Test item: Radiation Test Date: 18/0808/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2402MHz Distance: 3m
Model: P-TAB-104-ELC-D1
Manufacturer: ContextMedia LLC
Note:  Bluetooth
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Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2376.000| 48.35 -7.82 40.73 7400 |-33.27| peak
2 2376.000| 38.18 -7.82 30.54 54.00 |-23.48| AVG
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2576 Polarization:  Heorizontal
Standard: FCC (Band Edge) Power Source: AC 120V180Hz
Test item:  Radiation Test Date: 18/08/00¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2402MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Maote:  Bluetooth

Hin [LIFeE]
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Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
Ne. (MHz] (dBu\Vim) (dB) (dBuVim) | (dBuVim) | (dB} femy | {geg.)
1 2314.240( 44.59 -7.81 36.78 T4.00 |-37.22| peak
2 2314.240( 3412 -7.81 26.31 54.00 |[-27.68) AVG
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BDR mode, High Channel

8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503260

Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2581 Polarization:  Heorizontal
Standard: FCC (Band Edge) Power Source: AC 120V180Hz
Test item:  Radiation Test Date: 16/08/00¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2420MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth

Hin [LIFeE]
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Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
Ne. (MHz] (dBu\Vim) (dB) (dBuVim) | (dBuVim) | (dB} femy | {deg.)
1 2483.863( 4464 -7.38 37.248 T4.00 |-38.74| peak
2 2483.863 34.84 -7.38 27.448 54.00 |[-20.54| AVG
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2582 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120VI60Hz
Testitem: Radiation Test Date: 16/08/00/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2430MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Maote:  Bluetooth
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Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
Ne. (MHz] (dBu\Vim) (dB) (dBuVim) | (dBuVim) | (dB} femy | {deg.)
1 2486.188( 4470 -7.38 37.38 T4.00 |-38.62( peak
2 2486.188 35.27 -7.38 27.88 54.00 |[-28.11| AVG
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Low Energy mode, Low Channel

8 ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503290

Science & Industry Park, Manshan Shenzhen P.R.China Fax:+86-0755-26503396
Job Moo PHY #2582 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: AC 120ViG0Hz
Test item: Radiation Test Date: 18/0808/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2402MHz Distance: 3m
Model: P-TAB-104-ELC-D1
Manufacturer: ContextMedia LLC
Note:  Bluetooth 4.0
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Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2378.2BD| 4507 -7.58 3748 74.00 |-38.52| peak
2 2378.2B0| 35.11 -7.58 2752 54.00 |-20.48| AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job No.:  PHY #2581 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120ViG0Hz
Testitem: Radiation Test Date: 18/0808/
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContexiMedia Health Engineer Signature: PEI
Maode: TX 2402MHz Distance: 3m
Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC
Note:  Bluetooth 4.0
HIIE aBuddin
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Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2375.680| 47.18 -7.82 38.56 7400 |-34.44| peak
2 2375.680| 36.74 -7.82 2812 54.00 |-24.88| AVG
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Low Energy mode, High Channel

8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503260

Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2508 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/B0Hz
Test item:  Radiation Test Date: 16/08/00¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2420MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0

Hin [LIFeE]
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Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. [MHz] {dBu\im) (dB) {dBuVim) | (dBu\Vim) | (dB) femy | {geg.)
1 2483.784| 4487 -7.38 3740 7400 |-38.51| peak
2 2483.7684| 35.04 -7.38 2766 54.00 |-20.34| AVG
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BEldg, A Changyuan New Material Fort Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Manshan Shenzhen. P R.China Fax:+&6-0755-26503380
Job Mo PHY #2587 Polarization:  Heorizontal
Standard: FCC (Band Edge) Power Source: AC 120V/B0Hz
Test item:  Radiation Test Date: 18/08/00¢
Temp.| CyHum.(%) 23 C/48% Time:
EUT: ContextMedia Health Engineer Signature:  PEI
Mode:  TX 2420MHz Distance: 3m

Model: P-TAB-104-ELC-01
Manufacturer: ContextMedia LLC

Naote:  Bluetooth 4.0

Hin [LIFeE]
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Freq. Reading Facior Result Limit [Margin Detectgr | HEOM | Degree [ o
No. (MHz] {dBuVim) (dB) (dBuVim) | (dBuVim) | (dB) femy | {deg.)
1 2483715 4574 737 3837 74.00 |-35.83| peak
2 2483 715 3583 737 28.58 5400 |-25.4| AVG
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Appendix C.3: Test Plots of Conducted Emission

C Mode

ACCTRATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSTION STANDARD FCOC PART 15 B

EUT: ContextMedia Health M/N:P-TAE-104-ELC-01
Manufacturer: ContextMedia LLC

Operating Condition: Om with EBEluestooth

Test Jite: 1#5hielding Room

Operator: LEALIE

Test Jpecification: N 120V 60Hs

Comment : Main= Port

Start of Test: g/28/2016

SCAN TABLE: "V S9FK-3(MHz fin"

Short Description: SUB STD VIERMZ 1.70
Start Stop Step Detector Meas. IE Transducer
Frequency Frequency Width Time Bandw.
9.0 kH= 150.0 kH= 100.0 Hz QuasiPeak 1.0 = 200 Hz HILEKS126 2008
Average
150.0 kHzs 20.0 MH= 5.0 kHz QuasiPeak 1.0 = 5 kH= HILKS126 2008
Bvrerage
Lewed [dEw]
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z x = MES
* 4 4 ES
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e S
[r— LT Taltags QF

LIN Voltage RV

MEASTREMENT RESULT: "TUV-0828-1 fin"

8/2B/2016

Frequency Level Transd Limit Margin Detector Line EFE
HHz dByuv dB dEpv dE
0.1&0000 52.00 10.5 & 12.5 QP N GND
3.440000 33.20 11.1 56 22.7 Qp N GHD
T.Z&0000 25.80 11.2 &0 22.2 Qp N GHD

MEASTHEMENT RESULT: "TUV-0828-1 fin2"

8/2B/2016
Frequancy Level Transd Limit Margin Detector Line EFE

MHz dEqW 48 dEgv dB
0.2B000D 22.10 10.7 48 16.2 AV ¥ GHD
1.145000 23.10 10.8 46 12.9 AV " GHD
5.720000 21.70 1.2 50 z8.3 AV " GHD

Page 1/1 BSf2B/2016 TOW-082E-1




Produkte
Products

Appendix C
50055846 002
Page 53 of 53

A TUVRheinland®

ACCTRATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSTION STANDARD FCOC PART 15 B

EUT:

Manufacturer:
Operating Condition:
Test Jite:

Operator:

Test Specification:
Comment :

3tart of Test:

ContextMedia Healsh M/N:P-TAE-104-ELC-01
ContextMedia LLC

Cn with EBElus=tooth

1#8hielding Room

LERADE

L 120W/60HS

Main= Port

g/z8/2016 S

SCAN TABLE: "V S9FK-3(MHz fin"

Short Description:

SUB 3TID VITERMZ 1.70

Start Jeop 3tep Detector Meas. IE Tran=ducer
Frequency Frequency Width Time Bandw.
8.0 kHs 150.0 kfz 100.0 Hs QuasiPeak 1.0 = 200 Hz H3LEE126 2008
Bvrerage
150.0 kKHs 30.0 MHs 5.0 Kkis QuasiPeak 1.0 = 5 kH= HSLES126 2008
Bvrerage
Leveed [BpV]
Blp---r----- Fo==T==T--F-T-T-rq--------- T bl It ik ke il Bk o helerii am=--= bl
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e S
[—LIH  FOC 15V QR Voltage QF
| zTH PO 15R VRV Voltage AV

MEASTREMENT RESULT: "TUV-0828-2 fin"

8/2B/2016
Frequency Level Transd Limit Margin Detector Line FE
HHz dByuv dB dEpv dE
0.150000 54._40 10.5 66 11.6 QF L1 GHD
3.440000 34 .80 11.1 56 21.2 QP L1 GHD
14_ 520000 31.60 11.4 &0 23.4 QP L1 GHD

MEASTREMENT RESULT: "TUV-0828-2 fin2"

8/2B/2016
Frequency Lewel
HHz dByuv
0.2B0000 31.80
1.145000 33.20
11.470000 25.50
Page 1/1 BSf2B/2016

Transd Limit Margin Detector Line FE
dB dEpv dE
10.7 48 6.4 RV Ll =iin]
10.9 28 12.8 BV L1 GHD
11.32 50 24,5 RV L1 GHD
TOV-082E8-2






